
NOTICES
DELAWARE RIVER

BASIN COMMISSION
Meeting and Public Hearing

The Delaware River Basin Commission (Commission)
will hold an informal conference followed by a public
hearing on Wednesday, December 10, 2008. The hearing
will be part of the Commission’s regular business meet-
ing. Both the conference session and business meeting are
open to the public and will be held at the Commission’s
office building, located at 25 State Police Drive, West
Trenton, NJ.

The conference among the commissioners and staff will
begin at 10:30 a.m. Topics of discussion will include: a
presentation on Philadelphia water conservation and
stormwater management approaches by a representative
from the Philadelphia Water Department; a presentation
[...]
PA0025941, Sewage, Canonsburg-Houston Joint Authority, 68 East Pike Street, Canonsburg, PA 15317. This

application is for renewal of an NPDES permit to discharge treated sewage from Canonsburg-Houston Joint Authority
Wastewater Treatment Plant in Cecil Township, Washington County.

The following effluent limitations are proposed for discharge to the receiving waters, known as Chartiers Creek, which
are classified as a WWF with existing and/or potential uses for aquatic life, water supply and recreation. The first
downstream potable water supply intake from this facility is the West View Municipal Authority located on the Ohio
River.

Outfall 001: existing discharge, design flow of 5 mgd.
Concentration (mg/l)

Average Average Maximum Instantaneous
Parameter Monthly Weekly Daily Maximum
CBOD5

(5-1 to 10-31) 20 30 40
(11-1 to 4-30) 25 37.5 50

Suspended Solids 30 45 60
Ammonia Nitrogen

(5-1 to 10-30) 4.0 6.0 8.0
(11-1 to 4-30) 7.0 10.5 14.0

Fecal Coliform
(5-1 to 9-30) 200/100 ml as a Geometric Mean
(10-1 to 4-30) 2,000/100 ml as a Geometric Mean

Total Residual Chlorine 0.6 2.0
Dissolved Oxygen not less than 5.0 mg/l
pH not less than 6.0 nor greater than 9.0
Cyanide, Free 14 ug/l 35 ug/l

The EPA waiver is not in effect.

PA0252506, Sewage, Indiana County Municipal Services Authority, 602 Kolter Drive, Indiana, PA 15701. This
application is for renewal of an NPDES permit to discharge treated sewage from Margaret STP in Cowanshannock
Township, Armstrong County.

The following effluent limitations are proposed for discharge to the receiving waters, known as UNT of Huskins Run,
which are classified as a WWF with existing and/or potential uses for aquatic life, water supply and recreation. The first
downstream potable water supply intake from this facility is the Kittanning Suburban Joint Water Authority.

Outfall 001: existing discharge, design flow of 0.0061 mgd.
Concentration (mg/l)

Average Average Maximum Instantaneous
Parameter Monthly Weekly Daily Maximum
CBOD5 25 50
Suspended Solids 30 60
Ammonia Nitrogen

(5-1 to 10-31) 4.5 9.0
(11-1 to 4-30) 13.5 27.0

6516 NOTICES

PENNSYLVANIA BULLETIN, VOL. 38, NO. 48, NOVEMBER 29, 2008



Concentration (mg/l)
Average Average Maximum Instantaneous

Parameter Monthly Weekly Daily Maximum
Fecal Coliform

(5-1 to 9-30) 200/100 ml as a Geometric Mean
(10-1 to 4-30) 2,000/100 ml as a Geometric Mean

pH not less than 6.0 nor greater than 9.0

The EPA waiver is in effect.

PA0252590, Sewage, Center Township Supervisors, P. O. Box 435, Rogersville, PA 15359. This application is for
renewal of an NPDES permit to discharge treated sewage from Rogersville STP in Center Township, Greene County.

The following effluent limitations are proposed for discharge to the receiving waters, known as South Fork Tenmile
Creek, which are classified as a HQ-WWF with existing and/or potential uses for aquatic life, water supply and
recreation. The first downstream potable water supply intake from this facility is the Tri-County Joint Municipal
Authority.

Outfall 001: existing discharge, design flow of 0.03 mgd.
Concentration (mg/l)

Average Average Maximum Instantaneous
Parameter Monthly Weekly Daily Maximum
CBOD5 10 20
Suspended Solids 10 20
Ammonia Nitrogen

(5-1 to 10-31) 1.5 3.0
(11-1 to 4-30) 4.5 9.0

Fecal Coliform
(5-1 to 9-30) 200/100 ml as a Geometric Mean
(10-1 to 4-30) 2,000/100 ml as a Geometric Mean

Dissolved Oxygen not less than 5.0 mg/l
pH not less than 6.0 nor greater than 9.0

The EPA waiver is in effect.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

PA0263427, Industrial Waste, Rock Well Petroleum U.S., Inc., 2100 West 5th Street, Sheridan, WY 82801-3266.
This proposed facility is located in City of Titusville, Crawford County.

Description of Proposed Activity: NPDES permit for a new discharge of treated brine water.

The receiving water is Oil Creek. The receiving stream is in State Water Plan 16-E and is classified for the following
uses: CWF, aquatic life, water supply and recreation. The nearest downstream potable water supply, Emlenton Water
Company, is located on Allegheny River and is approximately 59.46 miles below the point of discharge.

The proposed effluent limits for Outfall 001 based on a maximum design flow of 0.125 mgd.
Loadings Concentrations

Average Maximum Average Maximum Instantaneous
Parameters Monthly (lb/day) Daily (lb/day) Monthly (mg/l) Daily (mg/l) Maximum

(mg/l)
Flow (mgd) 0.125
Total Suspended Solids 30 60
Oil and Grease 15 30
Total Iron 3.5 7.0
Benzene 0.57 1.43
Cadmium 0.04 0.10
Acidity Less than Alkalinity
Alkalinity XX
Osmotic Pressure (mO/Kg) XX
Chloride XX
Phenolics XX
pH 6.0 to 9.0 Standard Units at all times

XX—Monitor and report.

NOTICES 6517

PENNSYLVANIA BULLETIN, VOL. 38, NO. 48, NOVEMBER 29, 2008



The EPA waiver is in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law (35 P. S. §§ 691.1—
691.1001)

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

WQM Permit No. 3908404, Sewerage, Lehigh County Authority, 1053 Spruce Street, P. O. Box 3348, Allentown, PA
18106-0348. This proposed facility is located in Upper Macungie Township, Lehigh County.

Description of Proposed Action/Activity: This project is for the construction of a new 5.5 mgd wastewater pumping
station and approximately 19,000 linear feet of 20-inch ductile iron force main.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 0703201, Sewage, Pittsburgh Glass Works, LLC, Tipton Plant, P. O. Box 307, Tipton, PA
16684-0307. This proposed facility is located in Antis Township, Blair County.

Description of Proposed Action/Activity: Transfer of Permit.

WQM Permit No. 3195402, Amendment 08-1, Sewage, Orbisonia-Rockhill Joint Municipal Authority, P. O. Box
346, Orbisonia, PA 17243. This proposed facility is located in Cromwell Township, Huntingdon County.

Description of Proposed Action/Activity: Upgrade to existing wastewater treatment plant, plus the installation of two
new oxidation ditches.

WQM Permit No. 2299404, Amendment 08-1, Sewage, Middletown Borough Authority, 60 West Emaus Street,
Middletown, PA 17057-1407. This proposed facility is located in Middletown Borough, Dauphin County.

Description of Proposed Action/Activity: Upgrades to the existing wastewater treatment plant to comply with the
Chesapeake Bay Standards.

WQM Permit No. 6703405, Amendment 08-1, Sewage, Stewartstown Borough Authority, 6 North Main Street,
Stewartstown, PA 17363. This proposed facility is located in Hopewell Township, York County.

Description of Proposed Action/Activity: Upgrades to the existing wastewater treatment plant.

WQM Permit No. 2174406, Amendment 08-1, Sewage, Carlisle Borough, 53 West South Street, Carlisle, PA 17013.
This proposed facility is located in Carlisle Borough, Cumberland County.

Description of Proposed Action/Activity: Seeking approval for the construction/modifications of a mechanical screen and
a grit chamber for the wastewater treatment facility.

WQM Permit No. 2292405, Amendment 08-1, Sewage, Millersburg Area Authority, 101 West Street, Millersburg,
PA 17061-1321. This proposed facility is located in Millersburg Borough, Dauphin County.

Description of Proposed Action/Activity: Seeking approval for the modifications/upgrades/additions and alterations to
the existing wastewater treatment plant.

WQM Permit No. 0194403, Amendment 08-1, Sewerage, Blue Ridge Sportsman Association, Inc., 3009
Waynesboro Pike, Fairfield, PA 17320. This proposed facility is located in Liberty Township, Adams County.

Description of Proposed Action/Activity: Seeking approval for the modifications of replacing existing sand filter with
extended aeration and sedimentation plant at existing wastewater treatment plant.

WQM Permit No. 4495402, Amendment 08-1, Sewerage, Municipal Authority of the Township of Union, P. O.
Box 5625, Belleville, PA 17004-5625. This proposed facility is located in Union Township, Mifflin County.

Description of Proposed Action/Activity: Seeking approval for the modifications of the addition of vertical fine screening
facilities and chemical phosphorus removal facilities at existing wastewater treatment plant.

WQM Permit No. 0508403, Sewerage, Borough of Everett Area Municipal Authority, 100 Mechanic Street,
Everett, PA 15537-1177. This proposed facility is located in Everett Borough, Bedford County.

Description of Proposed Action/Activity: Seeking approval for the modifications of demolishing existing sand and plastic
filter media sludge drying beds and construct reed sludge drying beds.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 4108401, Sewage, SIC 4952, Loyalsock Township, 2501 East Third Street, Williamsport, PA
17701. This proposed facility is located in Loyalsock Township, Lycoming County.

Description of Proposed Action/Activity: The applicant proposes to eliminate a sewer overflow and rehabilitate sewers
mains and replace service connections and inceptor mains in eastern Loyalsock Township.

6518 NOTICES

PENNSYLVANIA BULLETIN, VOL. 38, NO. 48, NOVEMBER 29, 2008



Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. WQG016170, Sewerage, Joseph Bauer, 326 Pine Run Road, Fombell, PA 16123. This proposed
facility is located in Marion Township, Beaver County.

Description of Proposed Action/Activity: Permit application for the construction and operation of a single-residence
sewage treatment plant.

WQM Permit No. 5608405, Sewerage, Rox Coal, Inc., P. O. Box 260, Friedens, PA 15541. This proposed facility is
located in Somerset Township, Somerset County.

Description of Proposed Action/Activity: Permit application for the construction and operation of a sewage treatment
plant for a deep mine and bathhouse.

WQM Permit No. 0276461-A2, Sewerage, Allegheny Valley Joint Sewage Authority, 2400 Freeport Road, P. O.
Box 158, Cheswick, PA 15024-0158. This existing facility is located in Harmar Township, Allegheny County.

Description of Proposed Action/Activity: Permit amendment application for existing STP.

Northwest Region: Oil and Gas Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481, (814)
332-6860.

WQM Permit No. WQG028316, Sewerage, Pleasant Township, P. O. Box 865, Warren, PA 16365. This proposed
facility is located in Pleasant Township, Warren County.

Description of Proposed Action/Activity: The proposed pump station will replace the ejector station, while performing
the same general duty. This project will not change the volume or quantity of waste entering the collection system.

WQM Permit No. 2597423, Sewerage, Amendment No. 2, Borough of North East, 31 West Main Street, North
East, PA 16428. This proposed facility is located in North East Borough, Erie County.

Description of Proposed Action/Activity: The project involves upgrades to the Site I Wastewater Treatment Plant to
include a new headworks screening facility, second aeration tank, aerobic digester and centrifuge sludge dewatering
system. The proposed project also expands the Site II Wastewater Treatment Plant from 2.1 mgd to 2.9 mgd. Proposed
facilities at the Site II Plant include a headworks screening facility, grit chamber, contact stabilization treatment unit
with secondary clarifier and aerobic digester, reactor clarifier, upgrades to existing contact stabilization treatment units,
expansion of chlorine contact tank and centrifuge sludge dewatering system. The Site II plant discharge location to
Sixteen Mile Creek will remain in its present location.

IV. NPDES Applications for Stormwater Discharges from Municipal Separate Storm Sewer Systems (MS4)

V. Applications for NPDES Wavier Stormwater Discharges from Municipal Separate Storm Sewer Systems
(MS4)

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI01
0908015

Penn’s Grant Corporation
2005 South Easton Road
Suite 307
Doylestown, PA 18901

Bucks Milford Township UNT Unami Creek
HQ-TSF

PAI01
1508072

William and Kathleen Waid
216 Nottingham Drive
Spring City, PA 19475

Chester East Nantmeal
Township

March Creek
Lyons Run
HQ-TSF-MF

PAI01
1508073

West Bradford Development Co.
806 Baltimore Pike
Glen Mills, PA 19342

Chester East Fallowfield
Township

UNT West Branch
Brandywine Creek
EV-MF

PAI01
1508074

LTK Associates, LP
55 Country Club Drive
Suite 200
Downingtown, PA 19335

Chester Uwchlan Township Shamona Creek
HQ-TSF-MF

PAI01
2308004
Phase IB, 1C

BPG Land Partners VIII
Seaport, LLC
FC Pennsylvania Stadium, LLC
322 A Street
Suite 300
Wilmington, DE 19901

Delaware City of Chester Delaware River
WWF, MF

NOTICES 6519

PENNSYLVANIA BULLETIN, VOL. 38, NO. 48, NOVEMBER 29, 2008



Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

Lehigh County Conservation District: Lehigh Agriculture Center, Suite 102, 4184 Dorney Park Road, Allentown, PA
18104, (610) 391-9583.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI023908025 Dennis Benner
DB3, LLC
2005 Cityline Road
Suite 106
Bethlehem, PA 18107

Lehigh City of Bethlehem Monocacy Creek
HQ-CWF

Northampton County Conservation District: Greystone Building, Gracedale Complex, Nazareth, PA 18064-9211, (610)
746-1971.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI024808020 Myers Power Products, Inc.
Attn: Bruce Steigerwald
2000 Highland Avenue
Bethlehem, PA 18020

Northampton Hanover Township Monocacy Creek
HQ-CWF

Monroe County Conservation District: 8050 Running Valley Road, Stroudsburg, PA 18360, (570) 629-3060.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI024508014 Pocono Mountain School District
P. O. Box 200
Pocono Mountain School Road
Swiftwater, PA 18370

Monroe Barrett Township Brodhead Creek
HQ-CWF

Wyoming County Conservation District: One Hollowcrest Complex, Tunkhannock, PA 18657, (570) 836-2589.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI026608001 Mehoopany Wind Energy, LLC
ATTN: Kevin Davis
310 4th Street NE
Suite 200
Charlottesville, VA 22902

Wyoming Eaton, Forkston,
Mehoopany, Noxen and
Washington Townships

Stone Run
HQ-CWF Kasson Brook
HQ-CWF
South Branch Roaring
Run
CWF
Roaring Run
CWF
Newton Run
HQ-CWF
Sugar Hollow Creek
HQ-CWF
Bowman’s Creek
HQ-CWF
Hettesheimer Run
HQ-CWF
York Run
HQ-CWF
Bowman Hollow
HQ-CWF

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

Centre County Conservation District: 414 Holmes Avenue, Suite 4, Bellefonte, PA 16823, (814) 355-6817.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI041403017-3 Ian Salada
PSU Office of Physical Plant
113P Physical Plant Building
University Park, PA 16802

Centre State College Borough Slab Cabin
CWF
Thompson Run
HQ-CWF

6520 NOTICES

PENNSYLVANIA BULLETIN, VOL. 38, NO. 48, NOVEMBER 29, 2008



Lycoming County Conservation District: 542 County Farm Road, Suite 202, Montoursville, PA 17754, (570) 433-3003.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI044108001 Robert Charlebois
Laurel Hill Wind Energy, LLC
71 Allen Street
Suite 101
Rutland, VT 05701

Lycoming Jackson and McIntyre
Townships

Blockhouse Creek
CWF
Little Pine Creek
CWF
Roaring Branch Run
HQ-CWF
Gray’s Run
HQ-CWF
Long Run
HQ-CWF
Frozen Run
HQ-CWF
Red Run
CWF
Lycoming Creek
CWF
Susquehanna River
WWF

Northwest Region: Watershed Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.